
ENGINEERING SERVICES FOR 
VARIOUS PROJECTS AND ON CALL 
SERVICES

OCTOBER 17, 2022

MUNICIPAL ASSOCIATION 
 OF SOUTH CAROLINA

STATEMENT OF QUALIFICATIONS



2The Wooten Company

October 17, 2022

Jake Broom, Chief Operating Officer
Municipal Association of South Carolina
PO Box 12109
Columbia, SC 29211

RE:  RFQ–Engineering Services for Various Projects and On Call Services

Dear Mr. Broom,

Community Services, such as infrastructure, are a vital part of any community and are necessary for it to thrive.  
The Municipal Association of South Carolina takes great care to provide services, programs and tools to the 
municipal governments within South Carolina ensuring that the citizens have a community that they can remain 
[...]
City’s investment in installation.

Support was provided by the Wooten Company to also include development 
of documentation to satisfy RIA requirements, coordination of approvals 
with regulatory authorities, evaluating questions from bidders and providing 
clarification via addenda to the bidding documents, certification of bid results 
as well as supporting City staff with part time Construction Administration 
and Observation.  The project is currently on line and we are supporting the 
City in the performance verification process.

RELEVANT EXPERIENCE – WATER / SEWER

CITY OF AIKEN - SOUTHSIDE SANITARY SEWER LIFT STATION EVALUATION

With replacement of site piping at the Southside Sanitary Sewer Lift Station as an active Capital Improvement Project, The 
Wooten Company was asked for a proposal to complete the work.  Upon evaluation of the City’s goal, it was recommended 
that an evaluation of the condition of the existing piping be performed with non-destructive testing means to verify the 
need proceed with this investment.  The result was that at a minimal cost to the City, the condition of the existing piping 
was confirmed to be in satisfactory condition, allowing it to remain in service for the foreseeable future, freeing up the 
City’s capital funds for more pressing needs.

YORK COUNTY -  WESTERN SEWER PUMPING STATION CAPACITY EVALUATION

Contact: Barry McKinnon, PE, Utility Program Manager, 803.818.5781

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

Mariners
Bluff

Windswept
Cove #1

Bethel Fields

Crowder's
Creek

Mariners
Watch
Cove

Mallard Creek

Windswept
Cove #2

Palm Tree
Cove #1

Hands Mill

Palm Tree
Cove #2

Newport Lakes

Little
Allison
Creek

Manors at
Handsmill

Daimler

Westport

Lakeside
Glen

Baileys Run

0 4,0002,000

Feet

I

Legend

[Ú Lift Station

Force Main by Diameter

2

3

4

6

8

10

16

24

Gravity Main

Street

Stream

Lake/Pond

York County, SC
Infrastructure

January 2021

D
at

e 
Sa

ve
d

: 
1/

11
/

20
21

 1
:1

5:
40

 P
M

D
o

cu
m

en
t 

P
at

h
: 

U
:\

Yo
rk

-3
36

8\
A

-W
e

st
e

rn
Se

w
er

PS
\M

ap
s\

Pr
oj

ec
tA

re
a.

m
xd

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

Mariners
Bluff

Windswept
Cove #1

Mariners
Watch Cove

Windswept
Cove #2

Palm Tree
Cove #1

Palm Tree
Cove #2

Little
Allison
Creek

Daimler

Lakeside Glen

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

[Ú

Baileys Run

The Wooten Company was contracted to evaluate existing sanitary 
sewer pumping stations with York County’s Western Sewer System to 
determine and track ultimate capacity considering existing and proposed 
components with the current system configuration. The evaluation 
analyzed current flows from existing services at each pumping station and 
projected capacity available to support future development. A hydraulic 
model of the force main system was developed, as well as a flow tracking 
spreadsheet, for the County to use as a tool to track capacity needs in this 
growing portion of their wastewater system.

Contact: Mike Przybylowicz, Engineering & Utilities Director, 803.642.7610

Contact: Mike Przybylowicz, Engineering & Utilities Director, 803.642.7610



13The Wooten Company

RELEVANT EXPERIENCE – WATER / SEWER
CITY OF AIKEN - HIGHWAY 1 GRAVITY SEWER CROSSING I-20

To support Economic Development in the vicinity of the I-20 and Highway 
1 interchange located on the north side of Aiken, the City desired to extend 
sewer service across the interstate to the currently unserved north side.  The 
Wooten Company was able to assist the City with evaluation of the ability to 
extend gravity sewer across the Interstate.  Buy-in was achieved from SCDOT 
through meeting to review preliminary options.  SCDOT’s buy-in early in 
the process made design and permitting of the work much smoother.  The 
project is currently under construction and expected to be completed within 
approximately 90 days.  The Wooten Company has had the opportunity to 
provide preliminary and final design services, permitting, bidding support and 
is currently providing part-time Construction Administration and Observation 
for the 3,740 LF of 12-inch gravity sewer.

LANCASTER COUNTY WATER & SEWER DISTRICT - RUM CREEK FORCE MAIN RELOCATION

Lancaster County Water and Sewer District is faced with the need to provide additional wastewater service 
capacity within the drainage basin served by the Rum Creek Lift Station.  District staff identified the desired 
solution as relocation of the Rum Creek Lift Station force main discharge from its current location, discharging 
into a gravity interceptor within the basin to an existing force main located within an adjacent drainage basin.  
The Wooten Company was contracted by the District to provide design, permitting and bidding services for 
the project which includes approximately 5,200 linear feet of 12-inch force main.  Provided with the District’s 
concept, services provided by The Wooten Company include; evaluation of alternative alignments, surveying 
through a local surveying company for right-of-way confirmation, design topography and easement mapping, 
development of construction drawings, use District standards to generate construction specification and bidding 
documents, permitting, and bidding support.  Additionally, evaluation of system operation under the proposed 
scenario which includes three lift stations sharing a common force main was also evaluated via hydraulic 
modeling.  Modeling was used to predict the operating conditions which would result at each of the lift stations.  
From the predicted operating conditions under various scenarios, existing pump curves were used to present 
the range of operation anticipated at each site for presentation to the respective owner of each facility.  

Contact: Wes Carter, Project Engineer, 803.416.5277

CITY OF AIKEN - SHILOH SPRINGS LIME SLURRY SYSTEM

The Wooten Company provided engineering services associated with then 
implementation of previously selected technology to replace a labor intensive 
bag lime feed system at the City’s Shiloh Springs Water Treatment Facility 
with more efficient and automated lime slurry feed system.  A component 
of the effort included Civil site design, electrical design, structural design 
and generation of a technical specification for the lime slurry system to 
allow competitive bidding.  Assistance during bidding as well and part-time 
construction Administration and Observation were also provided.

Contact: Mike Przybylowicz, Engineering & Utilities Director, 803.642.7610

Contact: Mike Przybylowicz, Engineering & Utilities Director, 803.642.7610



14The Wooten Company

RELEVANT EXPERIENCE – TREATMENT
BRUNSWICK REGIONAL WATER AND SEWER H2GO - NEW GROUNDWATER SUPPLY AND REVERSE 
OSMOSIS WATER TREATMENT PLANT

In 2016, The Wooten Company was selected to design a 4 MGD Reverse 
Osmosis Water Treatment Plant for Brunswick Regional Water and 
Sewer H2GO.  This plant will treat raw water from well sites throughout 
their service area.  

Since the new RO Plant would allow H2GO to disconnect from the 
current County supply and serve their customers with their own 
treated water, H2GO’s WaterGEMS model was updated and calibrated 
and used to determine the effects of the RO Plant on the system. Near 
term improvements along with future/long term improvements were 
identified throughout the system to allow H2GO to transition to a self-
sufficient system. 

As part of this project, Brunswick Regional H2GO conducted a Reverse 
Osmosis (RO) Pilot Plant Project from November 2015 to February 2016 
to validate the performance of the process and obtain data for permitting.  
The Wooten Team assisted in all aspects of this pilot study.  A procurement 
bid specification was prepared to allow RO manufacturer’s to bid to 
provide the RO equipment skid for a 3-month leasing period. A RO pilot 
equipment specification and P&ID was developed for the procurement to 
set the performance requirements and minimum equipment standards.  
The Wooten team assisted H2GO in contracting with the successful 
bidder, reviewing shop drawings, designing and bringing sanitary 
sewer to the site (for pilot plant water discharge), coordinating utility 
requirements between H2GO and the supplier, reviewing pay requests 
for the leasing, and in enforcing provisions of the procurement document 
for supplier provided products and services.  The RO equipment was 
successfully used and then returned to the supplier at the end of the pilot 
study. An RO Pilot Test report was prepared with RO design criteria.

The RO WTP was designed using water quality analysis from test wells 
and the RO Pilot Test results.  The RO plant capacity as bid in 2020 was 
4 MGD and as project construction commenced it was determined that 
the plant capacity needed to immediately increase to 6 MGD based 
upon the addition of 3,000 customers from the Town of Leland into 
H2GO’s water system. The RO WTP includes antiscalant chemical 
feed (for scale control), cartridge filters (to remove particles), three 400 
HP RO feed pumps, three 2-MGD RO units, carbon dioxide acid feed, 
calcite contactors (for alkalinity and hardness addition), fluoride feed, 
caustic feed, and polyphosphate feed.  The plant also includes two (2) 
1 MG finished water storage tanks and four  high service pumps.  The 
site layout, site piping, and RO building were designed for expansion of 
capacity to 8 MGD by addition of one more RO skid unit, one more high 
service pump, and one additional calcite contactor tank.  The RO WTP is 
currently under construction.

Contact: Bob Walker, Executive Director, 910.371.9949



15The Wooten Company

RELEVANT EXPERIENCE – TREATMENT
TOWN OF SMITHFIELD - WATER TREATMENT PLANT UPGRADE

The Town of Smithfield owns and operates a conventional water treatment 
plant that serves the Town of Smithfield and also provides wholesale water 
to Johnston County. The current water treatment plant has a capacity of 6.2 
mgd. To meet increasing demand, a study was conducted to determine the 
necessary improvements at the water treatment plant to provide a future 
treatment capacity of up to 8.3 mgd.

Engineering design for plant expansion to 8.3 mgd commenced in June 2018 
and the following improvements are being provided: new raw and settled 
water pumps, expansion of the raw water reservoir, new flash mixer, new 
PAC feed system, new conventional sedimentation train with filter, installation 
of sludge collection equipment in the sedimentation basins (existing and 
new), installation of air scour in the filters, new clearwell storage, additional 
backwash storage tank, additional sludge dewatering screw, new finished 
water pumps, and new emergency generator.

This project included upgrades to the main electrical utility service entrance 
and increased generator capacity. The expansion was constructed while 
maintaining continuous plant operations. The new generators are designed 
for use by the Town to perform peak load curtailment operations.

The Wooten company assisted the Town in funding by preparing an 
application for and gaining award of loan funding from the Clean Water State 
Revolving Fund (CWSRF). The project was bid and awarded and is under 
construction with a completion date of December 2022.

Contact: Ted Credle, Director of Public Utilities, 919.934.2798

CMSD - WASTEWATER TREATMENT PLANT IMPROVEMENTS

The Contentnea Metropolitan Sewerage District (CMSD) had a mid-1970s 
plant that served the Towns of Winterville, Ayden, and Grifton. The age of the 
system had left it struggling with high inflows, overflows and violations after 
heavy rains. The District was placed under a Consent Order that mandated 
repairs and upgrades. Additionally, the two-stage activated sludge process was 
running at the redline and enhanced nutrient removal was needed to meet 
the effluent limitations in the Neuse River Basin. Wooten helped develop a 
creative financing plan that packaged grant and loan funds between the District 
and its three member towns to pay for the improvements. Phase 1 included a 
new headworks with mechanical screen and screenings compactor, vortex 
grit removal and Parshall Flume, lift pump station, deep bed denitrification, 
UV disinfection, post aeration tank and outfall to Contentnea Creek. Phase 
2 expanded the plant capacity to 3.5 mgd with five-stage biological nutrient 
removal, activated sludge process, secondary clarifiers, RAS/WAS pump 
station, sludge dewatering with dual screw presses and modifications to 
the existing basins for flow equalization and additional sludge stabilization/
holding facilities. CMSD is now a leader in the Neuse River Compliance 
Association with exceptional total nitrogen and total phosphorous discharge 
concentrations. This project was funded by USDA-RD. 

Contact: Chuck Smithwick, District Manager, 252.524.5584



16The Wooten Company

Our ability to locate and pursue funding for our clients is evident in that we have secured over $600 million for our 
clients during the last 37 years. Funding has been secured from Federal, State and Special Appropriation sources 
based on the type and magnitude of the project. Often times, we work with the funding agencies and our clients to 
‘package’ programs that result in the least financial impact for our client’s residents and customers. 

We have extensive and successful experience in project development and grant writing for the following programs:

Below is a sample of recent projects that inlcude federal funding sources and demonstrate The Wooten Company’s  
understanding and familiarity with federal funding requirements.

• Town of Pittsboro - Wastewater Transmission System Improvements (DWI-CWSRF)

• Town of Pembroke - Headworks Expansion (DWI-ARPA)

• Town of Pembroke - Wastewater Treatment Plant Expansion (DWI-ARPA, EDA)

• Town of Smithfield - Water Treatment Plant Expansion (DWI-DWSRF)

• Contentnea Metropolitan Sewerage District - Highway 11 Pump Station (DWI-CWSRF, GoldenLEAF)

• City of Oxford - 2017 Water and Sewer Improvements (USDA-RD)

• Town of Pembroke - Wastewater Treatment Plant Improvements (EDA)

• Town of Benson - Dutch Inn Pump Station Wastewater System Improvements  (USDA-RD)

• Contentnea Metropolitan Sewerage District - Wastewater Treatment Plant Improvements (USDA-RD)

• Edgecombe County - Sewer to Speed and Vicinity (USDA-RD)

• Town of Wingate - Water System Improvements, Phase II (USDA-RD)

• Town of Norlina - Wastewater Pump Station Improvements (USDA-RD)

• City of Lumberton - Water Treatment Plant Flood Mitigation (FEMA)

• City of Limberton - Tandlewood Storm Drainage (EDA)

• American Rescue Plan Act (ARPA)

• USDA Rural Development

• Community Development Block Grant (CDBG 
Commerce & NCDEQ)

• Clean Water State Revolving Loan Fund (CWSRF)

• Drinking Water State Revolving Loan Fund (DWSRF)

• State Reserve Program (DWSRP & WWSRP)

• Asset Inventory & Assessment Grant (AIA)

• Merger/Regionalization Feasibility Grant (MRF) 

• Clean Water Management Trust Fund (CWMTF)

• NC DEQ Technical Assistance Grant (TAG)

• NC Coastal Management Public Beach and Coastal 
Waterfront Access

• US Economic Development Administration (EDA)

• One North Carolina Fund (OneNC)

• NC Commerce Building Reuse

• NC Industrial Development Fund (IDF)

• Golden LEAF Foundation 

• NC Tobacco Trust Fund

• NC Parks and Recreation Trust Fund (PARTF)

• Connect NC Bond 

• Rural Economic Development Center

• NC Housing Finance Agency (NCHFA)

• NC DEQ High Unit Cost Grant (HUC)

• State Tribal Action Grants (STAG)

GRANT AND FUNDING EXPERIENCE

RELEVANT PROJECT EXPERIENCE



17The Wooten Company

As a team devoted to supporting the health and 
welfare of communities throughout the Carolinas, we 
sincerely appreciate the opportunity to develop our 
working relationship with the Municipal Association 

of South Carolina. These referenced qualifications are 
the results of decades of hard work and commitment 

- a proud cornerstone of our practice - to the 
communities that we call home. 


